Electronic Filing - Received, August 29, 2008
*****Rzoog_oos*****

BEFORE THE ILLINOIS POLLUTION CONTROL BOARD
[N THE MATTER OF:

PROPOSED SITE SPECIFIC

RULE FOR CITY OF SPRINGFIELD,
ILLINOIS, OFFICE OF PUBLIC
UTILITIES, CITY WATER, LIGHT
AND POWER AND SPRINGFIELD
METRO SANITARY DISTRICT
FROM 35 ILL. ADM. CODE
SECTION 302.208(g) )

ROS-_ -
(Site Specific Rule ~ Water)

St v’ Vet st g’ e gt

NOTICE OF FILING

TO:  Mr. John Therriault
Assistant Clerk of the Board
IHinois Pollution Control Board
100 West Randolph Street
Suite 11-500
Chicago, [llinots 60601
(VIA ELECTRONIC MAIL)

PLEASE TAKE NOTICE that I have today filed with the Office of the Clerk of
the Hhnots Pollution Control Board an ENTRY OF APPEARANCE OF KATHERINE
[...]
eftluent water. Flow rates into the ash ponds vary, but depend principally upon the
generating units in service. (Ex. 1, p. 2-9.)

6. A new electric generating unit referred to as Dallman Unit 4 1s currently
under construction. The Dallman Unit 4 will include a coal-fired boiler with a rated
capacity of about 2,440 million Btu/hour and a steam turbine-generator with a nominal

capacity of 250 megawatts, The new boiler will be equipped with low-NO, combustion

5



Electronic Filing - Received, August 29, 2008
*****Rzoog_oos*****

technology and the following air pollution control systems: selective catalytic reduction,
a fabric filter, wet flue gas desulfurization, and a wet electrostatic precipitator. Dallman

Unit 4 will utilize a dry ash handling system. (Ex. L, p. 2-2.)

7. CWLP"s water treatment plant has a capacity of 48 million gallons per day
("MGD™). A conventional lime-soltening/filtration/disinfection process is employed to

produce potable water. Five clarifiers and 12 filters in the treatment process remove
sediment and particulate matter from the raw lake water. Thickened sludge from the
clarifiers and backwash water from the filters is discharged to ash ponds located north of
Spaulding Dam. The volume of sludge and backwash water discharged to the ash pond
system varies and is dependent upon production volume and raw water characteristics
During periods of warm weather. powdered activated carbon CPACT) is added o the
incoming kihe water for control of various pesticides and herbicides. The PAC dlso

wasists with taste and odor control, The majority of the PAC is removed in the clarifiers
and disposed m the ash ponds. (Ex. Lopp. 2-203)

3. Lake Springfield, a 4.224-acre reservolr constructed in 1934 by
impoundment of Sugar Creck with Spaulding Dam, supplies the cooling water for the
CWLP complex, which is also the primary source of potable water for the City and
surrounding communities. The two major streams flowing into the lake are Sugar Creck
and Lick Creel, which drain into its upper end. The majority of the consumptive use of
fake water tor the CWLP facility is ash sluicing water, accounting for 3.9 million gallons
of lake water usage per day. Supernatant from the two ash ponds, which receive a variety

of materials, including miscellancous water streams from the Dallman Power Station and

6



Electronic Filing - Received, August 29, 2008
*****Rzoog_ooa*****

the FGDS effluent water, flows into a clarification pond, which also provides setiling and
eutralization, before it discharges into Sugar Creek. (Ex. L, pp. 2-3, 2-9.)

B. CWLP’s Adjusted Standard for Boron

a. CWLP s NPDES Permit IL0O024767, issued December 5, 2001, regulates

&

£
;.

16 outfalls at the CWLP facility. Outfalls 001 through 011 apply to process discharges at
CWLP. Outfalls 012 through 016 apply to storm water runoft from the industrial site.
Outfalls 003, 004, and 016 discharge into Sugar Creek; all others discharge into Lake
Springtield. Discharge from Outfall 003 consists mainly of potable water and raw water
collected from various equipment drains, floor drains and roof drains at the Lakeside
Power Station. The drainage is routed trom the power plant througl an underground pipe
that outfalls into the Sugar Creek channel near the east side of the spillway at Spanlding
Dam. Discharge from Outfall 003 contamns high concentration of boron, the result of
contact with accumulations of ash in the discharge arca, Effluent from the Ash
Claritication Pond discharges into Sugar Creek through Outfall 004, which also contains
ligh concentration of boron. NPDES Permit 110024767, reissued September 29, 1993,
required CWLP to Himit and monitor the concentrations of boron in Qutfalls 003 and 004
to Sugar Creek. The permit limit for boron was 1.0 mg/L, with compliance to be

achieved by December 14, 1994, (Ex. 1, pp. 2-9, 2-11.)

0. On May 4, 1994, CWLP filed a petition with the Board seeking an

adjusted standard from the Board™s water quality standard for boron that was, at that tine,
found at 35 L. Adm. Code 208(e). On December 1, 1994, the Board granted CWLP

an adjusted standard for boron ot 1.0 mg/L for process discharges into Sugar Creek
(Outtalls 003 and 004) with downstream decreases in the receiving waterways until

7



Electronic Filing - Received, August 29, 2008
*****Rzoog_ooa*****

compliance was reached with the general water quality standard of 1.0 mg/L. The
adjusted standard included an alternative water quality standard for boron at a point of
discharge from SMSD"s Spring Creek Plant (Outfall 007) to 100 yards downstream of the
confluence of the Sangamon River with Spring Creek. Thus, an alternative water quality
standard for boron already applies to portions of the surface waters at issue in this
Petition, as follows:

The City of Springtield, Office of Public Utilities, City Water,

Light and Power's (CWLP) facility which discharges to Sugar Creek to

100 yards downstream of the confluence of the Sangamon River with
Spring Creek in the Northeast Quarter of Section 10, in Springfield
Township, Sangamon County, is hereby granted a partial adjusted
standard from 35 1. Adm. Code 304,105, Pursuant to this grant, 35 JI1
Adm. Code 304.105 does not apply to dlathc wrges from Outtalls 003 and
004 as regards boron concentrations that are less than or equal to:

I. 11.0 my/T for boron from CWLP™s Outfall 003 at
Spaule f ¢ Damon Sugar Crecek to its confluence witl the
discharge of the Springlicld Metro Sanitary District’s Sugar
Creek Plant Outtall 008 in the Northeast Quarter of Section

-

3t Clear Lake Township, Sangamon County:

o1
[

2. 5.5 mg/l for boron fram the discharge of said sanitary
district plant outfall on Sugar Creck to its confluence with
the South Fork of the Sangamon River; and

3. 2.0 mg/1 for boron fro e confluence of Sugar Creek anc

3 2.0 mg/1 for boron from the confluence of Sugar Creek and

the South Fork of the Sangamon Rivers to 100 yards
downstream of the contluence of the Sangamon River with
Spring Creek in the Northeast Quarter of Section 10,
Springfield Township, Sangamon County.

Petition of the Citv of Springlield, Office of Public Utilities for an Adjusted Standard

From 35 [l Adm. Code 302.208(e). AS 949, Opinion and Order of Board

(HELPoLControl.Bd. Dec. 1. 1994,



Electronic Filing - Received, August 29, 2008
*****Rzoog_ooa*****

1. Historically, CWLP has been able to operate while meeting the adjusted
boron standard in Sugar Creek. However, since SCR air pollution control systeins for
NOx removal were added to the three Dalliman Units in 2003, CWLP has had difficulty
complying with the adjusted standard for boron in Sugar Creek. The SCRs operate
during the ozone season, trom May through September 30. Apparently, trace ammonia

concentrations from SCR operation results in increased leaching of boron and/or

increased boron solubility in the Dallman Ash Pond. increasing boron levels to the
clarification pond. The increased boron levels from the Dallman Ash Pond are below the
adjusted standard, but when the boron content ot the FGDS blowdown is added to the
clarification pond. the boron concentration at Qutfall 004 exceeds the adjusted standard
i Sugar Creek. Although trace ammonia concentrations are also found in the gas stream

f%i%kl(:f}u. the elfeet on the boron concentration w the FGDS blowdown canpot he
quantified since many other operational variables within the FGDS process result in ¢

wide range of boran levels in the blowdown stream. Conversion to a dry fly aslisystem

will not eliminate this high boron FGDS effluent, since it is generated by the air pollution
control equipment and is not associated with the fly ash disposal system. (Ex. I, pp. 2-

I, 12)

C. Proposed CWLP Discharee to SMSD

12, CWLP proposes that, in licu of discharging the FGDS eftluent water to the
ash pond system, the wastewater be collected, pretreated and pumped to the SMSD

Spring Creek Plant tor treatment, This waste stream is estimated to have an average flow

rate of 187 gallons per minute (“gpm”™) or about 270,000 gallons per day (“gpd™) and a
boron concentration of 450 mg/L. This estimated average tlow includes FGDS effluent

9



Electronic Filing - Received, August 29, 2008
*****Rzoog_oos*****

water from Dallman Unit to 31, 32 and 33 and Dallman Unit 4. Specifically. CWLD
proposes constructing two 250,000 gallon holding tanks and a ClairCone™ solids contact
clarifier, with a 240 gpm capacity to prefreat the waste stream prior to pumping the wate
to the Spring Creek Plant for treatment. The ClairCone™ is designed to allow mixin
flocculation, and sedimentation to take place within a completely hydraulically-driven
vessel, The conically shaped concentrator maximizes the FGDS blowdown discharge
concentration and allows plant personnel to visually monitor FGDS blowdown discharge.
The pretreatment is not expected to significantly reduce the boron concentration, but will
sioniticantly reduce solids sent to the Spring Creek Plant. The ClairCone™ will recycle

solids back to the FGDS process. (Ex. [, p.2-12.)

. SMSD Springe Creeld Plant Pescription

r

R SMSD owns and operates the Spring Creek Plant und Sugar Creck
Wastewater Treatment Plant. The Sugar Creek Plant was put into service in 1973 and
treats wastewater and storny water fromy the southeast and eastern sections of Springticld
and adjacent service arcas. The Spring Creek Plant was constructed 1n 1928 with major
improvements in the 1930s. It handles wastewater and storm water flows from the
southwest, west and northern parts of Springticeld and surrounding service areas. The last
major improvements to increase the capacity of the Spring Creek Plant were constructed
mn 1973, (E pe2-12,13)

I The population served by the Spring Creek Plant from 2000 ULS. Census
data was 90,300 and has increased just over one percent per year on average for the

previous ten years. I is an activated sludge treatment plant that provides treatment and



Electronic Filing - Received, August 29, 2008
*****Rzoog_ooa*****

removal of biological oxygen demand (“BOD™). total suspended solids (“TSS™),

&

ammonia and bacteria, and consists of the following main unit processes:

1. Screening for large solids removal;

2. Grit removal for removing heavier sand and grit particles;
3. Primary clarifiers for removing solids and biological matter;
4. Aeration tanks for the main biological treatment process:

5.

Sccondary claritiers for removing the remaining fine solids
particles; activated sludge is returned from these clarifiers to the
aeration tanks:

6. Disinfection. performed on a seasonal basis from May through
October;
7. Anaerobic sludge digestion to stabilize primary and secondary

waste sludge. which is then stoy ed: biosolids are land apphied when
weather permits: and

8. Excess flow claritiers to provide primary treatment during high
flow storm cvents.

b3, The Spring Creek Plant. which discharges its effluent info the Sangamon
River at the contluence of Spring Creck and the River, {lows into a 72-inch diameter
concrcte pipe and is conveyed approximately 5,990 it before discharging into the river.
The 72-inch outfall sewer was constructed in 1973, The 7-day 10-year low tlow in the
Sangamon River upstreant of the Spring Creek discharge is 54.8 cubic feet per second
(cfsy or 35 MGD. The 7-day low flow observed by the Hlinois Stale Water Survey
(ISWST) per its 2002 map at the Spring Creek Plant discharge is 17.5 ¢fs or 11.31
MGD. The Spring Creek Plant has a seasonal disinfection exemption that only requires

diginfection for the months of May through Octeber. (Ex. 1, Section 2.5.)



Electronic Filing - Received, August 29, 2008
*****Rzoog_ooa*****

E. Spring Creek Plant Operation

16, The Spring Creek Plant operates 24 hours per day, seven days per week.
The Plant is staffed by 7 full-time operators from 7 aan. to 11 pan. There is a separate
maintenance crew on site § hours per day, 5 days per week. 1t has an average design
capacity of 20 MGD. Monthly flows in 2004 through 2006 have ranged from 11.8 MGD
to peak flow over 50 MGD. The design maximum flow of the plant is currently 50
MGD, which is greater than the 2005 peak of 49 MGD, but 49 MGD puts the plant at 98
percent of its rated maximum capacity. (Ex. . p. 2-15.)

17. On average Plant discharge is less than the 7-day 10-year low flow of the
receiving stream, the Sangamon River, which is 54.8 ¢fs or 35.4 MGD. A Spring Creck
Plant 7-day low flow of 11.31 MGD hag been used for calculating the boron
concentration under the scenario for the proposed Site Specifie Rule, This flow rute is
based on the 7-day low flow presented on the 2002 [SWS map, the latest available. Daily
clluent Hlows as fow as 9.29 MGD were observed in September 2007, ¢bx Topp.t, 2-
15)

18, The requirement for complete treatment of flows to the Spring Creek Plant
are detailed in the SMSD™s NPDES Permit No. [L0021989 (~Spring Creek Plant NPDIES
Permit™), in Appendix A of Ex. 1. SMSD anticipates there will be changes in the current
NPDES permit after it expires July 31, 2009. At that time, construction should be
underway for construction of a new treatment plant which will require NPDES permit
modifications due to increased hydraulic capacity. The SMSD has given consideration to

ammonia nitrogen and total phosphorus requirements for the future. (Ex. 1, pp. 2-15, 2-

-

180



Electronic Filing - Received, August 29, 2008
*****Rzoog_oos*****

19, Based upon the 2006 plant influent data, the carbonaceous BODj5
concentration range from 157 to 214 milligrams per liter ("mg/L"") with an average of 172
mg/L. The CBODs removal after primary, secondary and tertiary treatment is about 98
percent, for an average effluent CBODs of approximately 3 mg/L. The TSS
concentration has a range from 132 to 307 mg/L with an average of 198 mg/L for 2006.
With a removal rate of over 96 percent, the discharge to the receiving stream had only 7.3
mg/L of TSS on average. (Ex. 1, p. 2-18)

20.  Although not designed for nitrification, through operational adjustments to
the plant. the SMSD has been able to mieet their seasonal NPDES requirements for
ammonia nitrogen. Data from 2006 shows a reduction of ammonia from an influent
value of 12 mg/L to 138 my/L in the tertiary etfluent, which is over 88 percent removal,
At the present time. ammonia nitrogen foading iv at the plants maximum capacity, but
recommended plant improvements will be designed to provide annmonia nitrogen
removal. (Bxc I, p. 2-18)

21, Total phosphorus removal is not currently regulated by the Spring Creek
Plant NPDES Permit, so influent and eftluent data values are not available, but plant
expansion recommendations will take into account phosphorus removal requirements
expected in the next permit renewal cyele. (Ex. 1, p. 2-18.)

F. Anticipated Spring Creek Plant Discharee

22, The temperature of the wastewater leaving the Spring Creek Plant varied

front alow of 50°F to a high of 78°F in 2006. Effluent leaves the plant on average at a

pH between 6.4 and 8.0, (Ex. 1. p. 2-19)

s
(]



Electronic Filing - Received, August 29, 2008
*****Rzoog_ooa*****

23, A current plant influent boron concentration of 0.25 mg/L was used as
background to calculate the new concentration with the FGDS wastewater included in the
flow steam. Based on the 7-day low effluent flow of 11.31 MGD per ISWS, combined
with the FGDS wastewater at 0.27 MGD of added flow and a boron concentration of 450
mg/L, the maximum boron concentration of the Plant effluent would be 11.0 mg/L. 1tis
anticipated that the boron will not be signiticantly atfected by or adversely affect the
Plant’s treatment process. and therefore the eftluent boron concentration is expected to
mirror the influent concentration. Thus. the Plant's typical effluent maximum boron
concentration is estimated to be 11.0 mg/L. The boron concentration downstream in the
Sangamon River is estimated to be 4.5 mg/L under this scenario. (Ex. 1, p. 2-19))

24, The Plant consistently meets NPDES regulated parameters. In summary,